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NO ART. NO DESCRIPTION NO ART. NO DESCRIPTION NO ART. NO DESCRIPTION 

1 2002 Airtube FX2000 Standard 31 5000 Inlet valve pump 61 5108 O-ring 5.28x1.78 PUR70 

2 2004 FX 2000 breach block 32 2036 Air transfer port HP 62 5109 O-ring 11.6x2.4 NBR70 

3 2010 Hammerhousing cover 33 2038 Hammer spacer 63 5101 O-ring 20x2.5 NBR70 

4 2011 Bolt Handel Carrier Fx 2000 34 2039 Brass spacer 6.6 64 2500 Grub screw M3x6 

5 2009 Rear end plug 35 2040 Plastic Washer 65 2501 Cup point grub screw M4x6 

6 2012 Main valve housing 36 2041 Holder Valve Seal 66 2502 Grub screw M4x12 

7 2013 Vibrationdamper FX2000 37 N/A Barrel .22 67 2503 Cup point grub screw M5x8 

8 2008 Front Plug FX 2000 38 N/A Barrel .177 68 2504 Countersunk screw M3x6 

9 2014 Main valve lid 39 2050 Magazine .22 69 2508 Countersunk screw M3x10 

10 2015 Barrelsupport FX2000 40 2053 Magazine .177 70 2505 Countersunk screw M4x10 

11 5006-C Fillprobe MkI - Complete with o-rings 41 2056 Barrel Inlet .22 71 5225 Countersunk screw M4x12 

12 2070 Plate FX 2000 .22 42 2057 Barrel brass inlet .177 72 12610 Socket head cap screw M3x8 

13 2016 Cocking bolt (black) 43 2058 Pellet probe .22 v1 73 2532 Socket head cap screw M3x12 

14 2018 Pressure gauge spacer 44 2059 Pellet prod 4,5 v1 74 5201 Socket head cap screw M4x16 

15 2019 Trigger Block 45 2042 Plastic Washer 4x2,7 FX2000 75 2509 Socket head cap screw M5x6 

16 2020 Trigger blade 46 5003 Plastic Washer 4mm 1/8" 76 2512 Screw M5x45 

17 2021 Trigger base 47 19772 Pressure Gauge 23mm Dreamline 300bar 77 2003 Airtube FX2000 Carbine 

18 7034 Valve pin complete V1,3,6 48 2531 Rubber ball 5.54 NBR70 78 N/A Barrel .22 carbine 

19 7044 Valve seat Complete 49 2517 Pivot pin 2.5x6x20 79 2507 Hammerspring FX2000 (replaces 2523) 

20 2025 Hammer foot 50 2518 Pivot pin 2h6x8 80 5005 Plastic Washer 2mm 1/8" 

21 2026 Hammer pin 51 2524 Spring 0,4x3x20 81 2071 Plate FX2000 .177 

22 2027 Index lever v1 52 2525 Spring 0.6x4x15 82 2017 Cocking bolt (brass) 

23 2028 Index lever connector v1 53 2519 Spring 0.63x3.2x11 83 2081 Air transfer port 12ft 

24 2029 Magazine stop 54 2522 Spring 0.63x4x9.6 84 2037 Air transfer port 10J 

25 N/A Muzzle thread cover 55 2507 Hammerspring FX2000 (replaces 2523) 85 19742 Grub screw M3x8 

26 2031 Valvescrew 56 2520 Spring 0.5x4x7 86 2063 Trigger spacer 

27 2032 Cocking bolt spacer 57 2528 O-ring 1.5x1.0 NBR70  87 5112 O-ring 5.28x1.78 NBR70 

28 2033 Trigger cap 58 5111 O-ring 2.5x1.5 NBR90    

29 2034 Magazine pin 59 2529 O-ring 4.3x1.5 NBR70    

30 2035 Magazine pin handle 60 2530 O-ring 5x1 NBR70    

 


